
RIDGID
18V Brushless Belt Sander

Model No. R86065
Repair Sheet

RIDGID
18 V Ponceuse à bande sans balai

No. de modèle R86065 
Feuille de réparation

RIDGID
18 V Lijadora de banda sin escobillas

Número de modelo R86065 
Hoja de reparaciones



2

R86065

2

1

28

11 13

3

38

33

40

40

39

41

37

44

43

46

20
22

21

42

36

5

6

3

16

19

28

9
7

12

14

17

39

35

30

28

18

29

27
26

23
24

25

31
32

34

17
47

48

8

10

4

3

15

45



3

R86065

	 1	 900708001	 Sanding Belt.......................................................... 1

	 2	 631772001	 Wear Plate.............................................................. 1

	 3	 660024044	 Screw (M4 x 16 mm, T20 Torx Hd.)....................... 6

	 4	 204401001	 Yoke Plate & Cover Assembly................................ 1

	 5	 691150001	 Washer (ID6.2 x OD9.8 x 1t).................................. 1

	 6	 660884001	 Hex Nut (M8, Left Hand Threads).......................... 1

	 7	 301187003	 Drive Roller Assembly............................................ 1

	 8	 691148001	 Washer (ID19.2 x OD12.2 x 2t).............................. 1

	 9	 691149001	 Washer (ID17.2 x OD8.2 x 1t)................................ 1

	 10	 206583001	 Drive Roller Shaft Assembly.................................. 1

	 11	 631773001	 Isolator................................................................... 1

	 12	 660436006	 Screw (M4 x 25.4 mm, T20 Torx Pan Hd.)............. 3

	 13	 660422005	 Screw (M4 x 50 mm, T20 Torx Pan Hd.)................ 1

	 14	 361008001	 End Cap................................................................. 1

	 15	 204404001	 Front Handle Assembly.......................................... 1

	 16	 662512001	 Screw (M4 x 25 mm, Hex Hd.)............................... 1

	 17	 204402001	 Rear Handle and Motor Housing Assembly 
			   (Inc. Key Nos. 29 and 47-48)................................. 1

	 18	 204444001	 Dust Bag Assembly............................................... 1

	 19	 560219003	 Hex Key Holder (Rubber Seal)............................... 1

	 20	 660434004	 Screw (M5 x 21.75 mm, Hex Soc. Hd.)................. 1

	 21	 901319001	 Guide Roller........................................................... 1

	 22	 631786001	 Washer (ID5.64 x OD19.74 x 2t)............................ 1

	 23	 670974003	 Lock Nut (M5)........................................................ 1

	 24	 671990001	 Compression Spring.............................................. 1

	 25	 532015001	 Tracking Adjustment Knob..................................... 1

	 26	 672066001	 Hex Nut (M5).......................................................... 1

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 27	 671748001	 Hex Key (M3)......................................................... 1

	 28	 660024015	 Screw (M4 x 14 mm, T20 Torx Pan Hd.).............. 19

	 29	 941048009	 Data Label.............................................................. 1

	 30	 361009001	 Belt Cover.............................................................. 1

	 31	 660211002	 Screw (M3 x 10 mm, Pan Hd.)............................... 3

	 32	 671235003	 Lock Washer.......................................................... 3

	 33	 637935001	 Washer (ID3.4 x OD9 x 1t)..................................... 2

	 34	 631806001	 Washer (ID3.5 x OD8 x 1t)..................................... 1

	 35	 564213001	 Timing Belt............................................................. 1

	 36	 610564001	 Dust Pulley............................................................. 1

	 37	 613087001	 Driven Pulley.......................................................... 1

	 38	 613086001	 Drive Pulley............................................................ 1

	 39	 660024009	 Screw (M4 x 20 mm, T20 Torx Pan Hd.)................ 8

	 40	 204403001	 Dust Chute Assembly............................................ 1

	 41	 660853002	 Screw (6-19 x 10 mm, Pan Washer Hd. S.T.)......... 2

	 42	 206582001	 Spur Gear Shaft Assembly.................................... 1

	 43	 681064001	 Ball Bearing (609RZ CW)....................................... 1

	 44	 532012001	 Motor Fan.............................................................. 1

	 45	 206581001	 Motor and Switch Assembly.................................. 1

	 46	 514498002	 Variable Speed Control Dial................................... 1

	 47	 941120289	 Warning Label (English) ........................................ 1

	 48	 941120290	 Warning Label  (French/Spanish)........................... 1

		  Not Shown:

		  991000955	 Operator’s Manual

		  12-01-16 
		  (Rev:02)



6

R86065

WIRING DIAGRAM
SCHÉMA DE CÂBLAGE /

DIAGRAMA DE CABLEADO

COMMANDE DE VITESSE VARIABLE 
SELECTOR DE CONTROL DE

VELOCIDAD VARIABLE 

MOTOR
MOTEUR / MOTOR

CONTACT PLATE
PLAQUE DE CONTACT
PLACA DE CONTACTO

VARIABLE SPEED CONTROL DIAL

SWITCH
COMMUTATEUR
INTERRUPTOR

WHITE
BLANC

BLANCO

BLACK
NOIR / NEGRO

RED
ROUGE / ROJO

RED
ROUGE / ROJO

RED
ROUGE / ROJO




